Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Please read this manual carefully before any operation
and keep it properly for future use.

English Version



Warnings

AN

Keep children and pets away from the product during table
lifting operation. Unplug the product in lightening weather
and when it will be unused for a long time.

Keep proper distance between the table and the wall.

Keep obstacles away in the running process of the table,
and there should be no obstacles higher than 500mm
under the table.

Better keep environment temperature 0~40°C, the product
is far away from corrosive gases, liquids and duty objects.

strictly prohibited to disassembly the product without
instruction.

Please read the operation instructions carefully before
using the product. We do not assume any responsibility
for the damage of the product or human injury caused
by abnormal operation.

®

o e BB BB B

Reset manually after first use or power off.

To avoid malfunction and harm to human bosy, it is }

CONTACT US

If you have any problems or concerns about your purchase, please
get in touch with our customer service () as soon as possible and
we will do everything we can to help.

You will be highly appreciated if you can put your order number
in the email title so that we can deal with it efficiently.

1



Components List

Kf N N \
15min| | 24

Assembly Time Two People

GN D=—"mo__

<

0 TOF 0y OF+— 0 T O —
No. Component PCS No. Component PCS
1 | Table One 1 12 Deluxe Hand Controller 1
2 | Adapter 1 13 Table Connector 3
3 |Cross Bar 1 A Round-head Screws(M6*12) | 10
4 | Side Bar 2 B Screws(M6*20) 4
5 | Drive Rod 1 C Screws(M6*25) 6
6 | Lift Foot without a Motor 1 D Screws(ST4.2*16) 2
7 | Ground Feet 2 E Screws(ST5*16) 6
8 | Lift Foot with a Motor 1 F Cable Tie 2
9 | Wooden Pin 5 G Screws(M10%*35) 4
10 | Table Two 1 H Allen Key (4#) 1
11 | Power Cable 1 | Allen Key (6#) 1




Assembly Instruction

g Connect lift feet(8 & 6) to cross bar(3) with

STEP 11 < rews(M6*25)(C) using 4# Allen Key(H).

Connect drive rod(5) to lift feet. Untighten the cover on the drive rod and
STEP 2 | make sure the side with the raised dots ourward, put the rod through the
lift foot without motor. After that, tighten the plastic cover.

Make the side with raised dots outward




Assembly Instruction

d STEP 3 Connect ground feet(7) to lift feet with screws(M10*35)(G)
using 6# Allen Key(l).

a Connect side bars(4) to lift feet with screws(M6*20)(B)
STEP 4 using 4# Allen Key(H).




Assembly Instruction

-

STEP § Connect table one(1) and table two(10) with wooden pin(9) )
and table connector(13) using screws(ST5*16)(E).

Place the frame to the backside of table top with
STEP 6 screws(M6*12)(A).

\

Be sure to place a carpet or
a soft blanket under the table
top in case any scratches!

5



Assembly Instruction

KSTEP 7 Assemble hand controller(12) with screws(ST4.2*16) to the backside )
of table top.
0
Deluxe
Hand
Controller
N
KSTEP 8 Connect components as shown in the picture. Organize the cords with
a cable tie(F).
Deluxe Hand Controller\
- J




A

Instruction for Deluxe Hand Controller

-

N\

:. A | Vv [ = ﬂ@/
Table Top Set
Height from Button

Ground

Please ensure that wires are long enough for the table
to move up and down.

It is recommended to preset the most comfortable sitting
height as 1, and the most comfortable standing height

as 2.

Restoration Malfunction Solution

Iy

MW

o)

. \dL
)

Malfunction

The digital tube displays EQO7-EQ9 after the controller
reports an error, and no button reacts to error even
after powering off.

Solution

Press the down button for 5 seconds till the digital
tube displays RST, and release the button and then
press again to reset.



Instruction for Deluxe Hand Controller

e | .Mm

Press and
hold for 8
seconds.

‘-
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

Lock the controller

Press button M till the digital tube displays “S-" ;
press M and hold for 5 seconds to turn the digital tube
into number display, and hold for another 3 seconds till
the digital tube displays “LOC" .

Unlock the controller

Press button M and hold for 8 seconds in the “LOC”
state, and the digital tube display numbers to unlock
the controller.

cm/inch switch

In the rest state in which the digital tube displays “RST” ,
press the button “2” and hold for 5 seconds to switch
between inch (" 10.4" is displayed) and cm(” 10.3" is
displayed).

Sensitivity of Anti-collision

In the reset state, hold the up arrow button for 5 seconds
to change sensitivity of anti-collision, here are 3 options
when display below digits:

“10.5" - High sensitive

“10.6" - Medium sensitive

“10.7" - Low sensitive



Instruction for Deluxe Hand Controller

Memory height setting

Al v | > | m A_djpst the tak?le to an”exeected height; press M till the
digital tube displays “S-" and press one button between

1 or 2 to memorize the height. After that, if you press one
of them, the table will go to the preset height.

Other malfunctions and solutions

1. Reset the controller if following malfunctions appear.

e Abnormal operation;

e The controller displays RES (Reset);

e The controller displays “E07" or "“E08" , but the motor drive cable is
connected normally.

2. If the digital tube displays “"HOT” (" hot" ), power off and cool for
20 minutes.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Bitte lesen Sie diese Bedienungsanleitung vor der
Verwendung des Produkts sorgfaltig durch und bewahren
Sie sie zur spateren Verwendung auf.

German Version



Warnhinweise

Halten Sie Kinder und Haustiere vom Produkt fern, wenn Sie dieses
anheben. Ziehen Sie bei Gewitter oder wenn das Produkt fur [angere Zeit
nicht verwendet wird den Netzstecker.

& Achten Sie auf ausreichend Abstand zwischen Tisch und Wand.

Achten Sie darauf, dass keine Hindernisse im Weg sind, wenn Sie die
Hohe des Tisches verandern. Es sollten sich auch keine Gegenstande
mit einer Hohe von tber 50 cm unter dem Tisch befinden.

von 0 bis 40 °C und halten Sie Schadgase, Flussigkeiten und
Gegenstande, die es beschadigen konnten, davon fern.

\ BN JoN =\ J

Um Stoérungen und Verletzungen zu vermeiden, unterlassen
& Sie es unbedingt, das Produkt ohne fachkundige Anleitung
auseinanderzunehmen.

Lesen Sie die Bedienungsanleitung vor Gebrauch sorgfaltig
durch. Wir haften nicht fir Verletzungen oder Schaden am

Produkt, die durch unsachgemalBe Verwendung entstanden
sind.

Fuhren Sie nach der ersten Verwendung oder dem ersten
Ausschalten des Produkts einen manuellen Reset durch.

[ Verwenden Sie das Produkt in einer Umgebungstemperatur

KONTAKT

Bei Problemen oder Fragen kontaktieren Sie unseren Kundendienst
und wir helfen Ihnen gerne weiter.

Bitte geben Sie im Betreff lhrer E-Mail die Bestellnummer an, damit
wir lhre Anfrage schnell zuordnen kénnen.



Bestandteile
K/ N 7 N\ \
15min| | 24

Assembly Time Two People

V=—"noL__

<

0 TOF 0y OF+— 0 T O —
No. Bestandteile PCS No. Bestandteile PCS
1 | Tischplatte Teil 1 1 12 Deluxe-Bedienelement 1
2 | Adapter 1 13 | Tischbeschlag 3
3 | Traverse 1 A Rundkopfschrauben (M6 x 12) 10
4 | Plattentrager 2 B Schrauben (M6 x 20) 4
5 | Antriebswelle 1 C Schrauben (M6 x 25) 6
6 | Tischbein ohne Motor 1 D Schrauben (ST4.2 x 16) 2
7 | TischfuBe 2 E Schrauben (ST5 x 16) 6
8 | Tischbein mit Motor 1 F Kabelhalter 2
9 | Holzdlbel 5 G Schrauben (M10 x 35) 4
10 | Tischplatte Teil 2 1 H Innensechskantschlissel (#4) 1
11 | Netzkabel 1 | Innensechskantschlissel (#6) 1




Assembly Instruction

@ Befestigen Sie die Tischbeine (8 & 6) an der Traverse (3). N
SCHRITT 1| Verwenden Sie dazu die Schrauben M6 x 25 (C) und den
Innensechskantschllssel #4 (H).

N

4 Befestigen Sie die Antriebswelle (5) an den Tischbeinen. Losen Sie die Abdeckung von der
SCHRITT 2 Antriebswelle und stecken Sie die Antriebswelle durch das Tischbein ohne Motor. Achten
Sie darauf, dass sich das Ende mit den Erhebungen auf der AuBenseite des Tischbeins

befindet. Bringen Sie danach die Kunststoffabdeckung an.

Bringen Sie die Antriebswelle so an, dass sich
das Ende mit den Erhebungen auf der Aul3enseite
des Tischbeins befindet.

- J

3



Assembly Instruction

gCH RITT 3

Befestigen Sie die TischfiiBe (7) an den Tischbeinen. Verwenden Sie dazu N
die Schrauben M10 x 35 (G) und den Innensechskantschliissel #6 (l).

N

gCHRITT 4 Befestigen Sie die Plattentrager (4) an den Tischbeinen. Verwenden Sie
dazu die Schrauben M6 x 20 (B) und den Innensechskantschlissel #4 (H).

\_ J




Assembly Instruction

gCHRITT 5 Verbinden Sie die beiden Teile der Tischplatte (1 & 10). Verwenden Sie
dazu die Holzdiibel (9), Tischbeschlage (13) und die Schrauben ST5 x 16 (E).

>

N
ECHRITT 6 Befestigen Sie das Tischgestell an der Unterseite der Tischplatte.
Verwenden Sie dazu die Schrauben M6 x 12 (A).

Verwenden Sie dabei einen
Teppich oder eine Decke als
Unterlage, um Kratzer auf der
Tischplatte zu vermeiden.




Assembly Instruction

a
SCHRITT 7

Bringen Sie das Bedienelement (12) an der Unterseite der Tischplatte

>

an. Verwenden Sie dazu die Schrauben ST4.2 x 16.

Deluxe-Bedienelement

Verbinden Sie die verschiedenen Bestandteile miteinander wie im
Bild dargestellt. Ordnen Sie die Kabel mit einem Kabelhalter (F).

Deluxe-Bedienelement \

)

—

®
-




Anleitung fur das Deluxe-Bedienelement

- —

n/\vu@m@/

Table Top Set
Height from Button
Ground

& Achten Sie darauf, dass die Kabel lange genug sind, um die
Tischhohe verstellen zu kénnen.

1

& Es wird empfohlen, die angenehmste Sitzhéhe unter , 1
und die angenehmste Stehhéhe unter ,2 " abzuspeichern.

Storungsbehebung

| Storung
&07 Al v | 1 2 M Das Bedienelement meldet einen Fehler und das Display zeigt
.E07-E09 " an. Die Tasten reagieren nicht mehr; auch nicht,

nachdem Sie das Gerat aus- und wieder eingeschaltet haben.

Behebung

Halten Sie die Taste mit dem Pfeil nach unten 5
Sekunden lang gedriickt bis das Display ,RST “ anzeigt.
Lassen Sie die Taste los und driicken Sie sie erneut, um
einen Reset durchzufiihren.



e | .Mm

Press and
hold for 8
seconds.

‘-
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

[

Anleitung fiir das Deluxe-Bedienelement

Bedienelement sperren

Driicken Sie die Taste ,M “ bis das Display ,S- “ anzeigt.
Halten Sie die Taste ,M “ 5 Sekunden lang gedriickt, um
das Nummerndisplay anzuzeigen. Halten Sie die Taste fir
weitere 3 Sekunden gedriickt, bis das Display ,LOC “
anzeigt.

Bedienelement entsperren

Halten Sie die Taste ,M“ 8 Sekunden lang gedrlckt, wahrend
das Display ,LOC* anzeigt. Dann erscheint das
Nummerndisplay, mit dem Sie das Bedienelement entsperren
kénnen.

Wechsel zwischen cm und inch

Halten Sie, wahrend sich das Gerat im Ruhezustand
befindet und das Display ,RST “ anzeigt, die Taste ,2
5 Sekunden lang gedriickt, um zwischen inch (auf dem
Display steht ,10.4 “) und cm (auf dem Display steht
.10.3 ") zu wahlen.

Kollisionsschutzsensor

Halten Sie die Taste mit dem Pfeil nach oben im
Resetzustand 5 Sekunden lang gedriickt, um die
Empfindlichkeit des Kollisionsschutzsensors einzustellen.
Folgende 3 Optionen stehen zur Auswahl:

,10.5" - Hohe Empfindlichkeit

,10.6" - Mittlere Empfindlichkeit

.10.7" - Geringe Empfindlichkeit



Anleitung fir das Deluxe-Bedienelement

. Eingestellte Hohe abspeichern
&5- Alv]lilalm Stellen Sie die gewlinschte Hohe ein. Driicken Sie die

Taste ,M " bis das Display ,S- " anzeigt und driicken
Sie ,1 "oder ,2 “, um diese Hohe zu speichern. Wenn
Sie danach die entsprechende Taste driicken, stellt sich
der Schreibtisch auf die abgespeicherte Hohe ein.

Weitere Storungen und Moglichkeiten
zu deren Behebung

1. Fihren Sie ein Reset am Bedienelement durch, wenn folgende Stérungen
auftreten:
* Fehlerhafter Betrieb

® Das Display zeigt ,RES “ (Reset) an
® Das Display zeigt ,EOQ7 " oder ,E08 " an, obwohl das Antriebskabel korrekt

verbunden ist.

2. Zeigt das Display ,HOT “ (heiB3) an, schalten Sie das Gerat aus und lassen
Sie es fur 20 Minuten abkuhlen.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Mons npean ynotpeba Ha NpoAyKTa BHUMATENHO
npoyeTeTe Te3N MHCTPYKL MK 3a eKCrioataumsa v rvm
3ana3eTe 3a NO-KbCHO NOJI3BaHe.

Bulgarian Version



NpeAynpeAUTEAHU YKA3AHUSA

Korato noBgurate npoaykTa ApbXXTe geuata u AoMallHUTe
XMBOTHM faney oT Hero. [pun Byps nam Korato He nonssaTte
NPOoAYKTa NO-AbAro BpeMe gpbhnHeTe Lerncena.

BHMMaBanTe Aa HAMa NpPenaTCTBUSA, KOraTo NPOMeHATe
BMCOYMHATA Ha MacaTta. CblIo Taka Noj MacaTa He 6mBa Aa

BHMMaBanTe 3a 4OCTaTbYHO MACTO MEXAY MacaTa U cTeHarTa. ]
ce HaMupaT NpeaMeTH C BUCouMHa Hag 50 cwm. }

3non3samTe npoaykra npu tTemnepaTtypa Ha OKoJiHaTa
cpeaa ot 0 go 40 °C n ro naseTte OT BpeAHM ra3ose,
TEYHOCTU N NpeaMeTn, KOUTO MoraTt Aa ro noBpeasr.

> PP

3a pa n3berHete HEN3MPABHOCTU U HapaHABAHUA HMKOra He
pa3rnobaBanTe npoaykTta 6e3 cneymanm3mpaHo ynbTBaHe.

@ ekcnaoaTtaumna. Hue He HOCMM OTrOBOPHOCT 3a HapaHABaHWU
AW WeEeTW No NPOAYKTa, Bb3HMKHANM Nopaam

Mpepn ynotpeba BHUMATENHO NMpoOYeTETE NHCTPYKLMMTE 3a
A
HeuenecbobpasHa ynotpeba.

[MpeHacTponTe pbUYHO NPOAYKTa Cnej HeroeaTa NbpBa
ynotpeba nam HeroBoTo NMbPBO U3KNHOUBAHE.,

A T e

KOHTAKT

Mpwn npobaemn nam BbNPOCK Ce CBbPXKETE C HaLLMA CEPBU3, N HUE C
pajocT we Bu nomorHem.

Monsd, nocouyeTe HOMepa Ha NopbykaTa B NOAETO “OTHOCHO" Ha
Bawmna nmenn, 3a ga moxkeM 6bp30 ga obpabotmm BaweTo 3anunTeaHe.



CbhbCTABHU HACTH
K/ N 7 N \
15min| | 24

Assembly Time Two People

GN D=—"mo__

N

N \\\\ﬁﬁ
TOF @y O0F— 0 T O

J

No. CbCTaBHM YacTu PCS No. CbCTaBHM YacTu PCS
1 MnotrHa Macatayact 1 1 12 Jenykc enemeHT 3a ynpaBneHue 1
2 | Apantep 1 13 O6KoB Ha MacaTa 3
3 | TpaBepca 1 A BuHTOBE C KPBIAM Masn (M6 x 12) | 10
4 | Tperepw Ha naoTa 2 B BuHTtoBe (M6 x 20) 4
5 | 3aaBuykBall, Ban 1 C BuHToBe (M6 x 25) 6
6 | Kpak Ha macaTta 6e3 moTop 1 D BuHTtoBe (ST4.2 x 16) 2
7 | OcHOBM Ha KpakaTa Ha MacaTa 2 E BuHTtoBe (ST5 x 16) 6
8 | Kpak Ha macaTta c moTop 1 F Abp>xay 3a kabenn 2
9 | JbpBeHu arobenn 5 G BuHtoBe (M10 x 35) 4
10 | MnotHa Macata YacT 2 1 H F-o6paseH katou wectorpam (#4) | 1
11 | 3axpaHBaLy, kaben 1 I [-o6paseH Koy wectorpam (#6) | 1




Assembly Instruction

a
CTbIKA 1

MNpukpeneTte kpakaTa Ha Macarta (8 & 6) kbM TpasepcaTa (3). )
3a Ta3u uen nanonsamte BuHToBete M6 x 25 (C) 1 r-obpasHus
Kaou wectorpam #4 (H).

N

e
CTbIKA 2

Mpukpenete 3aaBmxBaLLma Ban (5) KbM KpakaTta Ha macaTa. CBanerte I'IOKpVITVIeTO\
Ha 3aABW>KBaLLMA Baa M MbXHETe 3aABM>KBaLLMA Baa Npe3 Kpaka Ha MacaTta 6e3
MOTOp. BHMMaBaunTe KpaaT ¢ Bb3BMLLEHMATA Ja Ce HAMMpPa OT BbHLUHATa CTpaHa
Ha Kpaka Ha macaTta. Cnes ToBa nocraseTe MjacTMacoBOTO MOKPUTHE.

\

[NocTaBeTe 3aABMKBALLNA Ban Taka, ye KpaaT C
Bb3BULIEHMATA Aa C€ HaMMpa OT BbHLUHATa CTPaHa
Ha Kpaka Ha MacarTa.

3



Assembly Instruction

e
CTbITKA 3

>

Mpukpenete ocHOBUTE Ha KpakaTa Ha MacaTa (7) KbM KpakaTta Ha MacaTa. 3a Ta3u
uen ninonssamnte BuHTOBETEe M10 X 35 (G) 1 r-obpasHus karou wectorpam #6 (1).

N

- n ; 3

CTBbIKA 4 pvikpeneTe TperepnTe Ha naoTa (4) KbM KpakaTa Ha Macata. 3a Tasu Ler
n3nonspante BuHToBete M6 x 20 (B) n r-obpasHma katou wectorpam #4 (H).

- J




Assembly Instruction

ET-anA 5 CBbp>xeTe gBeTe yacTy Ha naoTta Ha macaTa (1 & 10). 3a Ta3un uen nanonssante N
AbpBeHuTe atobenn (9), obkoea Ha macata (13) n BuHTOBeTe ST5 X 16 (E).

N

K
MpukpeneTe KOHCTPYKUMATA HA MacaTa KbM A0JiHaTa CTPaHa Ha MNJioTa Ha
CTBIMKA 6 puvKp pyky a p

Macara. 3a Ta3u uen ninonspante sBnHtosete M6 x 12 (A).

|/

)

&>

=
Mpwn TOBa M3noA3BanTe KUANM /
NN OAEAN0 KATO MOANOXKA, 3a Aa —

n3berHete HaApaCKBaHeE Ha NnjoTa Ha MacarTa.

\ %

5



Assembly Instruction

a
CTBIKA 7

MpukpeneTte enemeHTa 3a ynpasaeHue (12) kbM fosiHaTa CTpaHa Ha NJioTa Ha
Macarta. 3a Ta3u uen nnonssamte BuHToBeTe ST4.2 x 16.

>

tlelyKC enemMeHT 3a ynpaBiaeHune

N

KTBI‘IKA CBbp>KeTe pa3anyHUTe CbCTaBHM YacTu €4HU C APYTK, KakTO € NoKa3aHo Ha

C 8 n3obpaxeHuneto. Mogpeaete kabennte ¢ NoMoLLTa Ha Abpikad 3a kabenu (F).
[enykc enemeHT 3a ynpaBneHme\

\_ J




& [lpenopbuBame

YnbTBaHe 3a AeNyKC efleMeHTa 3a yrnpaBieHmne

-

N\

888| a|v|1]2|n/
Table Top Set
Height from Button
Ground

BHMMaBanTe kabenute ga ca 4OCTaTbUHO AbATN, 3a Aa
MOXKE Aa peryavpaTe BMCOUMHaTa Ha MacaTa.

Aa 3allaMeTnTe HaVI-I'IpI/IFlTHaTa BNCOUNHA

Ha cegeHe nog “1" , a HaM-npuATHaTa BUCOUMHA Ha
CTOEHe noAa

112"
.

OTCTpaHﬂBaHe Ha HEN3MNPaABHOCTU

Iy

MW

o)

. \dL
)

HeusnpaBHocCT

EnemeHTHT 3a ynpaBneHue cbobLuaBa 3a rpeLika, U Ha
ancnnes ce nokassa “EQ07-E09” . Konuetata He pearupar
noBeuye; CbLLO He U Cnej Kato cTe U3KAUYUAM U OTHOBO
BKNHOUMAM ypeaa.

OTtcTpaHABaHe
3ajpbXTe KOMYeTo CbC CTpesiKaTa Hafoly HaTUCHATO B
NPOAb/KEHWE Ha 5 ceKyHAM, AOKATO Ha Ancnaesn ce
nokaxe “RST" . [lycHeTe kOn4yeTO 1 OTHOBO IO
HaTUCHeTe, 3a Aa M3BbpLUMTE NpeHacTponBaHe.

7



e | .Mm

Press and
hold for 8
seconds.

‘-
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

YnbTBaHe 3a AeNyKC efleMeHTa 3a yrnpaB/eHue

3aK/silouBaHe Ha e/lIeMeHTa 3a ynpasjieHue

HatncHete konueto “M" , aOKaTO Ha Aucnaesa ce Nokaxke

“S-" . 3agpbxTe konueto “M" HaTucHaToO B
NPOAb/KEHME Ha 5 cekyHAM, 3a Aa ce nokaxe uMdpoBUAT
avcnnen. 3aApbXKTe KOMNYeTo HaTUCHATO 3a oue 3 CeKyHAN,
AoKaTo Ha aucnnes ce nokaxe “LOC" .

OTkNtouBaHe Ha efleMeHTa 3a yrpaB/ieHue

[okato Ha aucnnesa ce nokasea "“LOC" , 3agpbxTe
konyeto “M" HaTWUCHaTO B NpPOAbBAXKEHNE Ha 8 CeKyHAM.
Cnep ToBa ce nokassa LUMPPOBUAT ANCIEN, C KOUTO
MOXeTe Aa OTKNoUMTE eNeMeHTa 3a ynpas/eHue.

CmsaHa MeéeXay CaHTUMeTpu U nH4YoBe

[lokaTo ypeabT ce Hammpa B MOKOW, N Ha Ancnaes ce
nokasea “RST" , 3agpb>XTe konuyeto “2" HaTuCHaTO B
NpoAb/XKEeHMe Ha 5 cekyHAM, 3a Aa n3beperte mexay
nH4YoBe (Ha gucnnes e nsanucaHo “10.4" ) n caHTMmeTpu
(Ha gncnnes e nanmcado “10.3" ).

CEHBOp 3a 3alllmTa OT c6NBbCBK

B cbcToAHMETO 3a NpeHacTpomrka 3ajpbXTe KOMYeTo CbC
CTpenkaTta Harope HaTMCHaToO B MNPOAb/XKEHME Ha 5
CeKyHAM, 3a Aa HacTpouTe YyBCTBUTENIHOCTTA Ha CeH3opa
3a 3awWmTa oT chnbcbk. MoxeTe aa nsbmpate mexay
cnegHuvte 3 onuuu:

“10.5" - Bucoka uyBCTBUTENHOCT

“10,6" - CpepHa 4yBCTBUTENHOCT

“10,7" - Hucka uyBCTBUTENHOCT



YnbTBaHe 3a AENYKC eNleMEHTa 3a yhpaBieHne

| 3anameTrsaBaHe Ha HAaCTpoOeéHaTa BUCOYUNHaA

l:‘- Al = | m |/ Hactponte XenaHata BUcoumnHa. HatucHete konyeTo
“M" , pokaTto Ha aucnaesa ce nokaxe “S-" , n HaTUCHeTe
“1" wnan "2" |, 3a ga 3anameTuTe Ta3m BMCOUMHa. Korato

cneq toBa HaTUCHETE CbOTBETHOTO KOMYe, MacaTa Ce
HaCTpOIZBa Ha 3alaMeTeHaTa BUCOUYUMHa.

Apyrn Hen3npaBHOCTU N Bb3MOXXHOCTM 3a
TAXHOTO OTCTPaHABaHe

1. NMpeHacTpounTe enemeHTa 3a ynpas/ieHue, ako ce NoABAT CNejHUTe
Hen3npaBHOCTH:
* [MpoaykTbT He paboTn fobpe
®* Ha aucnnes ce nokasea “RES" (Reset, npeHacTtpounka)
®* Ha gucnnes ce nokazea “E07" wam “E08” |, Bbnpekw, ue kabenwsT Ha
3a/BM>XBAHETO € NPaBUIHO CBbP3aH.

2. AKO Ha gucnnes ce nokasea “HOT" (ropeLio), uskntouete ypesga n ro
octaseTe 20 MMHYTUK Aa ce oxnagu.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Pred prvnim pouzitim vyrobku si pozorne prectéte tento
navod k pouziti a uschovejte ho pro pozdéjsi pouziti.

Czech Version



Varovani

Pri zvedani vyrobku zajistéte, aby se v jeho blizkosti
& nenachazely deti ani domaci zvirata. Vyrobek odpojte od
napajeni béhem bourky, nebo pokud jej delsi dobu nepouzivate.

& Zajistéte dostatecnou vzdalenost mezi stolem a sténou.

Pri zmeneé vysky stolu se ujistéte, ze v cesté nestoji zadne
& prekazky. Ani pod stolem by se nemely nachazet zadné
predmety vyssi nez 50 cm.

Vyrobek pouzivejte pri okolni teploté 0 az 40 °C a udrzujte
& jej mimo dosah skodlivych plynu, kapalin a predmétu,
které by jej mohly poskodit.

C Abyste predesli porucham nebo zranéni, nerozebirejte
vyrobek bez odborného navodu.

Pred pouzitim si peclivé prectéte navod k obsluze.
@ Nerucime za zranéni nebo poskozeni vyrobku zplsobena
neodbornym pouzivanim.

@ Po prvnim pouziti nebo vypnuti vyrobku provedte
manualni reset.

A T e
NN N NN N

KONTAKT

V pripadé problémi nebo otazek kontaktujte nas zakaznicky servis,
kde vam radi pomUzeme.

Do predmeétu e-mailu uvedte cislo objednavky, abychom mohli vas
dotaz rychle priradit.

1



Soucasti
Kf N 7 N\ \
15min 2~

Assembly Time Two People

GN m@:ﬁc@o&g

%

0P @0y @5 — 0 F O

J

No. Soucasti PCS No. Soucasti PCS
1 | deskastolu, dil 1 1 12 ovladani Deluxe 1
2 |adaptér 1 13 kovani stolu 3
3 podp&rny nosnik 1 A Srouby s pullkulatou hlavou (M6 x 12) 10
4 | nosic desky 2 B srouby (M6 x 20) 4
5 | hnaci hridel 1 C srouby (M6 x 25) 6
6 | podnoz stolu bez motoru 1 D Srouby (ST4.2 x 16) 2
7 | nohy stolu 2 E Srouby (ST5 x 16) 6
8 | podnoz stolu s motorem 1 F drzak na kabely 2
9 | drevény kolik 5 G srouby (M10 x 35) 4
10 | deskastolu, dil2 1 H imbusovy kli¢ velikosti 4 1
11 | napajeci kabel 1 | imbusovy kli¢ velikosti 6 1




Assembly Instruction

p
KROK 1

Pripevnéte podnoze stolu (8 a 6) k podplrnému N
nosniku (3). Pouzijte Srouby M6 x 25 (C) a imbusovy
kli¢ velikosti 4 (H).

N 7

KROK 2

Pfipevnéte hnaci hridel (5) k podnozim stolu. Sundejte kryt z hnaci hridele ;
prostrcte hnaci hridel podnozi stolu bez motoru. Ujistéte se, ze se konec s
vystupky nachazi na vnéjsi strané podnoze stolu. Poté nasadte plastovy kryt.

Pripevnéte hnaci hridel tak, aby se konec s

vystupky nachazel na vnéjsi strané podnoze stolu.

\

3



Assembly Instruction

K|(R()|( 3 Pripevnéte nohy stolu (7) k podnozim. Pouzijte k tomu N
srouby M10 x 35 (G) a imbusovy kli¢ velikosti 6 (I).

4 Pripevnéte nosice desky (4) k podnozim stolu. Pouzijte k tomu
KROK 4 srouby M6 x 20 (B) a imbusovy klic velikosti 4 (H).




Assembly Instruction

-

KROK 5 Spojte oba dily desky stolu (1 a 10). Pouzijte k tomu drevéné )
koliky (9), kovani stolu (13) a Srouby ST5 x 16 (E).

Pripevnéte ram stolu ke spodni strané desky stolu.
KROK 6 Pouzijte k tomu srouby M6 x 12 (A).

\

Desku stolu podlozte kobercem
nebo dekou, abyste zabranili
jejimu poskrabani.

5



Assembly Instruction

" KROK 7

Pripevnéte ovladani (12) ke spodni strané desky stolu. Pouzijte k tomu

Srouby ST4.2 x 16.

>

Ovladani Deluxe

.
KSTEP 8 Propojte jednotlivé soucasti podle obrazku. Usporadejte kabely pomoci
drzaku na kabely (F).
Ovladani Deluxe \
- J




Navod k ovladani Deluxe

- —

n/\vu@m@/

Table Top Set
Height from Button
Ground

Dbejte na to, aby byly kabely dostatecné dlouhé pro
nastaveni vysky stolu.

& Doporucujeme ulozit nejpohodIngjsi vysku pri sezeni

do pameéti ,1 “ a nejpohodInéjsi vysku pri stani do
pameti 2 "

Reseni problémi

‘ Zavada
&07 Alv] 1 |2 M Ovladani hlasi chybu a na displeji se zobrazuje
i ,EQ7-EQ9 “. Tlacitka jiz nereaguji ani po vypnuti a

zapnuti pristroje.

Odstranéni zavady

Stisknéte tlacitko se Sipkou doll a podrzte je po
dobu 5 sekund, az se na displeji zobrazi ,RST ".
Uvolnéte tlacitko a znovu je stisknéte, abyste provedli
reset.



Navod k ovladani Deluxe

e | .Mm

Press and
hold for 8
seconds.

‘-
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

[

Uzamceni ovladani
Stisknéte tlacitko ,M “ a podrzte je, dokud se na displeji
nezobrazi ,S- “. Pro zobrazeni Ciselného displeje podrzte

tlacitko ,M " na 5 sekund. Podrzte tlacitko dalsi 3 sekundy,
az se na displeji zobrazi ,LOC “.

Odemknuti ovladani

Podrzte tlacitko ,M “ na 8 sekund, zatimco se na displeji
zobrazuje ,LOC “. Poté se zobrazi Ciselny displej, s jehoz
pomoci muzete ovladani odemknout.

Prepinani mezi jednotkami
cm a inch (palce)

Kdyz je pristroj v klidovém stavu a na displeji se zobrazuje
"RST", stisknéte tlacitko "2" na 5 sekund pro vybér mezi
palci (na displeji se zobrazi ,10.4") a cm (na displeji se
zobrazi ,10.3").

Senzor ochrany proti kolizi

Pro nastaveni citlivosti senzoru ochrany proti kolizi
stisknéte pfri resetu tlacitko se sipkou nahoru na 5 sekund.
Na vybér jsou nasledujici 3 moznosti:

.10.5" - vysoka citlivost

,10.6" - stfedné vysoka citlivost

,10.7" - nizka citlivost



Navod k ovladani Deluxe

. Ulozeni nastavené vysky do pameéti
&5- Alv]lilalm Nastavte poiadovanou V)7§I§u. S'g!sknéte tlaléitko M
a podrzte je, dokud se na displeji nezobrazi ,S- “a
stisknéte ,1 “ nebo ,2 " pro uloZeni této vysky do paméti.
Pokud poté stisknete prislusné tlacitko, nastavi se psaci
stQl na vysku uloZzenou v paméti.

Dalsi zavady a moznosti jejich odstranéni

1. Provedte na ovladani reset, pokud se vyskytnou nasledujici zavady:

e Nespravna cinnost
e Na displeji se zobrazuje ,RES “ (reset)
e Na displeji se zobrazuje ,E07 " nebo ,E08 “, prestoze je kabel pohonu

spravné pripojen.

2. Pokud se na displeji zobrazuje ,HOT " (vysoka teplota), vypnéte pfristroj
a nechejte ho 20 vychladnout.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Prije koristenja proizvoda pazljivo procitajte ove upute |
spremite ih za kasniju uporabu.

Croatian Version



Upozorenja

Drzite djecu i ku¢ne ljubimce podalje od proizvoda, ako ga
podizete. U slucaju grmljavinskog nevremena ili ako dulje
vrijeme ne koristite proizvod, izvucite utikac iz uticnice.

Osigurajte dovoljan razmak izmedu stola i zida.

Osigurajte da nema prepreka, ako mijenjate visinu stola.
Ispod stola se ne smiju nalaziti predmeti s visinom vecom
od 50 cm.

Koristite proizvod na okolna temperaturi od 0 do 40 °Cii
drzite stol podalje od stetnih plinova, tekucina i predmeta
koji bi ga mogli ostetiti.

Ne rastavljajte proizvod bez strucne upute kako biste
izbjegli smetnje i ozljede.

Prije uporabe pazljivo procitajte uputu za koristenje. Ne
odgovaramo za ozljede ili ostecenja proizvoda nastale
nestrucnim koristenjem.

@ Prije prve uporabe ili nakon iskljucivanja proizvoda izvrsite
rucno resetrianje.

ol elle pllellp

KONTAKT

U slucaju poteskovaca ili upita kontaktirajte nasu sluzbu za kupce.

Molimo navedite u predmetu vaseg e-maila broj narudzbe kako bismo
mogli povezati vas upit.



Dijelovi
Kf N N \
15min 2~

Assembly Time Two People

GN D=—"mo__

5

PO0F @y 0FF— O F O L

/
No. Dijelovi PCS No. Dijelovi PCS
1 | Plocastola1dio 1 12 Deluxe upravljacki element | 1
2 | Adapter 1 13 Pant stola 3
3 | Konzola 1 A Vijci s okruglom glavom (M6 x12) | 10
4 | Nosac ploce 2 B Vijci (M6 x 20) 4
5 | Pogonsko vratilo 1 C Vijci (M6 x 25) 6
6 | Nogica stola bez motora 1 D Vijci (ST4.2 x 16) 2
7 | Postolje 2 E | Vijci (ST5 x 16) 6
8 | Nogica stola s motorom 1 F Drzac kabela 2
9 | Drvena tipla 5 G Vijci (M10 x 35) 4
10 | Plocastola2dio 1 H Imbus kljuc (#4) 1
11 | Kabel 1 | Imbus kljuc (#6) 1




Assembly Instruction

d Pricvrstite nogice stola (8 i 6) na konzolu (3). Za to upotrijebite
1. KORAK jike M6 x 25 (C) i imbus klju¢ #4 (H).

™

4 Pri¢vrstite pogonsko vratilo (5) na nogice stola. Odvijte pokrov s pogonskog
2 KORAK vratila i provucite pogonsko vratilo kroz nogicu stola bez motora.
: Osigurajte da se kraj s uzvisenjima nalazi na vanjskoj strani nogice stola.

Zatim stavite plasti¢ne pokrove.

Pricvrstite pogonsko vratilo tako da se kraj s
uzvisenjima nalazi na vanjskoj strani nogice stola.

\

3



Assembly Instruction

- Pri¢vrstite postolje (7) na nogice stola. Za to upotrijebite vijke
3. KORAK M10 x 35 (G) i imbus kljuc #6 (I).

Pricvrstite nosace ploce(4) na nogice stola. Za to upotrijebite vijke M6 x 20 (B)
4. KORAK i imbus kljuc #4 (H).




Assembly Instruction

- Spojite oba dijela ploce stola (1 i 10). Za to upotrijebite drvene
5. KORAK tiple (9), pante stola (13) i vijke ST5 x 16 (E).

N

Pricvrstite postolje na donju stranu ploce stola. Za to
. KORAK upotrijebite vijke M6 x 12 (A).

o))

Pritom upotrijebite tepih ili deku
kao podlogu kako biste izbjeqgli
ogrebotine na plodi stola.

\

5



Assembly Instruction

g. KORAK

Pricvrstite upravljacki element (12) na donju stranu ploce stola. Za to
upotrijebite vijke ST4.2 x 16.

>

Deluxe upravljacki element

N
Ve Spoii T TR .. :
pojite razlicite dijelove kao sto je pirakzano na slici. Poredajte kabele s
8. KORAK drzacem kabela (F).
Deluxe upravljacki eIement\
\_ J




Pre
A

Uputa za Deluxe upravljacki element

-

™\

888| a|v|1]2|n/
Table Top Set
Height from Button
Ground

Osigurajte da je kabel dovoljno dug kako biste mogli
podesiti visinu stola.

poruca se da spremite najudobniju visinu sjedenja pod

.1 "1 najudobniju visinu stajanja pod ,2 “.

MW

. \dL
)

Uklanjanje smetnje

Smetnja
Upravljacki element javlja pogresku, a zaslon prikazuje
,EQ7 - EQ9 “. Tipke vise ne reagiraju; Cak i nakon sto ste
iskljucili i ponovno ukljucili uredaj.

Otklanjanje
Drzite tipku sa strelicom prema dolje 5 sekundi
pritisnutom dok se na zaslonu ne prikaze ,RST .
Pustite tipku i ponovno ju pritisnite kako biste izvrsili
resetiranje.



Uputa za Deluxe upravljacki element

e | .Mm

Press and
hold for 8
seconds.

‘--
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

Zakljucavanje upravljackog elementa

Pritisnite tipku ,M “ dok se na zaslonu ne prikaze ,S- ".
Drzite tipku ,M “ 5 sekundi pritisnutom kako bi se
prikazao brojcani zaslon. Drzite tipku daljnje 3 sekunde
pritisnutom dok se na zaslonu ne prikaze ,LOC "“.

Otkljucavanje upravljackog elementa

Drzite tipku ,M " 8 sekundi pritisnutom dok se na zaslonu
prikazuje ,LOC "“. Zatim se prikazuje brojcani zaslon
pomocu kojega mozete odblokirati upravljacki element.

Prelazak izmedu cm i inca

Drzite tipku ,2 “ 5 sekundi pritisnutom dok je uredaj u
stanju mirovanja i dok se na zaslonu prikazuje ,RST “
kako biste birali izmedu inca (na zaslonu se prikazuje
,10.4 ") i cm (na zaslonu se prikazuje ,10.3 ).

Antikolizijski senzor

Drzite tipku sa strelicom prema gore 5 sekundi
pritisnutom u stanju mirovanja kako biste podesili
osjetljivost antikolizijskog senzora. Na izboru imate
sljedece 3 opcije:

.10.5" - visoka osjetljivost

,10.6" - srednja osjetljivost

.10.7" - niska osjetljivost



Uputa za Deluxe upravljacki element

| Spremanje podesene visine
'3- Alv]lilalm Podesite ielje_nuvvisinu. Pritisnite tipku ,M " dok se na
zaslonu ne prikaze ,S- “i pritisnite ,1 “ili ,2 " kako biste

spremili tu visinu. Ako zatim pritisnete odgovarajucu tipku,
pisaci stol podesava se na spremljenu visinu.

Daljnje smetnje i mogucnosti njihovog otklanjanja

1. Izvrsite resetiranje na upravljackom elementu, ako se pojave sljedece smetnje:

e Neispravan rad
e Zaslon prikazuje ,RES “ (resetiranje)
e Zaslon prikazuje ,E07 "ili ,EO08 “, iako je kabel pravilno spojen

2. Ako zaslon prikazuje ,HOT *“ (vruce), iskljucite uredaj i ostavite ga 20 minuta
da se ohladi.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Kérjuk, a termék hasznalata elott figyelmesen olvassa el
ezt a hasznalati utmutatoét, és orizze meg a késobbi
hasznalatra.

Hungarian Version



Figyelmeztetések

A termék megemelése kdzben tartsa tavol a gyermekeket és a
haziallatokat. Huzza ki a haldzati csatlakozot zivatar idején,
vagy ha hosszabb ideig nem hasznalja a terméket.

Ugyeljen arra, hogy az asztal és a fal kéz6tt elegendé tavolsag
legyen.

N7 N

Ugyeljen arra, hogy ne legyenek akadalyok az Gtjaban,
amikor az asztal magassagat valtoztatja. Az asztal alatt nem
lehetnek 50 cm-nél magasabb targyak.

N

A terméket 0 és 40 °C kozotti kornyezeti homeérsekleten
hasznalja, és tartsa tavol tole a karos gazokat, folyadékokat
és az olyan targyakat, amelyek karosithatjak.

NI

A meghibasodas és a sérilések elkerulése érdekében ne
szerelje szét a terméket szakértdi iutmutatas nélkdl.

Hasznalat el6tt gondosan olvassa el ezt a hasznalati
utmutatot. Nem vallalunk felel6sséget a szakszeratlen
hasznalatbol eredo sérulesekért vagy a termékben
keletkezett karokért.

-/

@ Az els6 hasznalat vagy elso kikapcsolas utan manualisan
allitsa vissza a terméket.

el e (Bl e pp

KAPCSOLAT

Problémak vagy kérdések esetén forduljon tigyfélszolgalatunkhoz, és
orommel segitlink.

Kérjlk, irja be a rendelési szamot az e-mail targyaba, hogy gyorsan
hozzarendelhessiik a kérését.

1



A termék részei
Kf N N \
15min| | 24

Assembly Time Two People

GN D=—"mo__

° ’0r 0y 05— 0 0
No. A termék részei PCS No. A termék részei PCS
1 | 1.Asztallap 1 12 Deluxe vezérl6 1
2 | Adapter 1 13 | Asztalvasalat 3
3 | Kbzépgerenda 1 A Kerekfejli csavarok (12 mm-es M6) | 10
4 | Asztallap-rogzité gerenda 2 B Csavarok (20 mm-es M6) 4
5 | Meghajto tengely 1 C Csavarok (25 mm-es M6) 6
6 | Asztallab motor nélkdl 1 D Csavarok (16 mm-es ST4.2) | 2
7 |Talp 2 E Csavarok (15 mm-es ST5) 6
8 | Asztallab motorral 1 F Kabeltarto 2
9 | Fatipli 5 G Csavarok (35 mm-es M10) 4
10 | 2 Asztallap 1 H Imbuszkulcs (4 mm-es) 1
11 | Halozati kabel 1 | Imbuszkulcs (6 mm-es) 1




Assembly Instruction

o Rogzitse az asztallabakat (8 & 6) a kozépgerendahoz (3).
LEPES | Ehhez hasznéljon 25 mm-es M6 csavarokat (C) és a 4 mm-es
imbuszkulcsot (H).

>

N
4 Rogzitse a meghajtd tengelyt (5) az asztallabakhoz. Vegye le a boritast a )
2 LEPES meghajté tengelyrdl, majd helyezze be a tengelyt a motor nelkdli
: asztallabon keresztiil. Ugyeljen arra, hogy a magasitott vége az asztallab
kils6 oldalan legyen. Ezutan rogzitse a mlanyag boritast.
Ugy régzitse a meghajté tengelyt, hogy a
magasitott vége az asztallab kiils6 oldalan legyen.
\_ J

3



Assembly Instruction

g LEPES Rogzitse a talpakat (7) az asztallabakhoz. Ehhez hasznaljon N
. 35 mm-es M10 csavarokat (G) és a 6 mm-es imbuszkulcsot ().
N
2 LEPES Rogzitse az asztallap-rogzité gerendakat (4) az asztallabakhoz.
. Ehhez hasznaljon 20 mm-es M6 csavarokat (B) és a 4 mm-es imbuszkulcsot (H).
N J




Assembly Instruction

g L z PES Csatlakoztassa az asztallap két részét (1 & 10). Ehhez hasznaljon )

fatipliket (9), asztalvasalatokat (13) és 16 mm-es ST5 csavarokat (E).

o

LEPES Rogzitse az asztalvazat az asztallap aljahoz.
Ehhez hasznaljon 12 mm-es M6 csavarokat (A).

Hasznaljon szOnyeget vagy
takarot alatétként, hogy elkertlje
az asztallap megkarcolasat.

\ %

5



Assembly Instruction

g LEPES Rogzitse a vezérl6t (12) az asztallap aljahoz. Ehhez hasznaljon 16 mm-es\

ST4.2 csavarokat.

Deluxe vezérld

N
g LEPES Csatlakoztassa az egyes alkatrészeket a képen lathato mdédon. Rendezze
. el a kabeleket egy kabeltartéval (F).

Deluxe vezérlé \
e T @\
-




Utmutato a Deluxe vezérlohoz

- —

n/\vu@m@/

Table Top Set
Height from Button
Ground

Ugyeljen arra, hogy a kabelek elég hossztak legyenek az
asztal magassaganak beallitasahoz.

& Javasoljuk, hogy a legkényelmesebb (lésmagassagot az
. 1" -es gombnal, a legkényelmesebb allomagassagot

pedig ,2"

-es gombnal mentse el.

Zavarelharitas

MW

Iy

| Zavar
ﬁ A kezel6egység hibat jelez, és a kijelzén ,,E07-EQ9”

jelenik meg. A gombok nem reagalnak; a késztilék ki- és

. \dL
)

bekapcsolasa utan sem.

Elharitas
5 masodpercig tartsa lenyomva a lefelé mutaté nyillal
ellatott gombot, amig a kijelz6n meg nem jelenik az

.RST" felirat. Engedje el a gombot, és nyomja meg
Ujra a visszaallitashoz.



Utmutato a Deluxe vezérlohoz

e | .Mm

Press and
hold for 8
seconds.

‘-
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

[

Kezeldegység zarolasa

Nyomja meg az ,M"” gombot, amig a kijelz6n meg nem
jelenik az ,S-" . A szamkijelz6 megjelenitéséhez 5
masodpercig tartsa lenyomva az ,M" gombot. Tovabbi

3 masodpercig tartsa lenyomva a gombot, amig a kijelzén
meg nem jelenik a ,LOC" felirat.

Kezeloegység feloldasa

8 masodpercig tartsa lenyomva az ,M" gombot,
mikozben a kijelzon ,LOC" jelenik meg. Ekkor megjelenik
a szamkijelz6, amellyel feloldhatja a kezel6egységet.

Cm és huvelyk kozotti valtas

A huvelyk (a kijelzén ,10.4" jelenik meg) és acm (a
kijelz6n ,10.3" jelenik meg) kozotti valtashoz 5
masodpercig tartsa lenyomva a ,2" -es gombot,
mikozben a készulék készenléti izemmaodban van, és a
kijelzén ,RST” jelenik meg.

Utkozésvédelmi érzékeld

5 masodpercig tartsa lenyomva a felfelé mutaté nyillal
ellatott gombot alaphelyzetben az litk6zésvédelmi
érzékel6 érzékenységének beallitasahoz. A kovetkezé
3 lehet6ség all rendelkezésre:

.10.5" - Magas érzékenység

.10.6" - Kbzepes érzékenység

.10.7" - Alacsony érzékenység



Utmutato a Deluxe vezérlohoz

. A beallitott magassag mentése
'3- Al v | > | m Allitsa be a k,ivént_.maglasségot. Nyomja meg az ,M"
gombot, amig a kijelzén ,S-" nem jelenik meg, majd
nyomja meg az ,1" -esvagy ,2" -es gombot a magassag

mentéséhez. Ha ezutan megnyomja a megfelel6 gombot,
az irdasztal a mentett magassagra allitodik.

Egyéb hibak és elharitasuk

1. Allitsa alaphelyzetbe a kezel6egységet, ha a kdvetkezd hibak Iépnek fel:
e Hibas mikddés
e Akijelz6n a ,RES” (Reset) jelenik meg.
e A kijelzén ,EQ7" vagy ,E08” jelenik meg, annak ellenére, hogy a meghajto
kabel helyesen van csatlakoztatva.

2. Ha a kijelzén a ,HOT" (forro) felirat jelenik meg, kapcsolja ki a késziiléket, és
hagyja 20 percig hulni.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Przed uzyciem produktu przeczytaj doktadnie niniejsza
instrukcje obstugi i zachowaj ja do pozniejszego wgladu.

Polish Version



Ostrzezenia

Trzymaj dzieci i zwierzeta domowe z dala od produktu, gdy go podnosisz.
Wyjmij wtyczke z gniazdka w przypadku burzy lub gdy urzgdzenie nie
bedzie uzywane przez dluzszy czas.

Upewnij sie, ze odlegtos¢ miedzy biurkiem a Sciana jest
wystarczajaca.

N7 N

Upewnij sie, ze usunates ewentualne przeszkody, zanim zmienisz
wysokos¢ biurka. Pod biurkiem nie powinny znajdowac sie takze zadne
przedmioty, ktorych wysokos¢ przekracza 50 cm.

_®

Uzywaj produktu w temperaturze otoczenia od 0 do 40°C i

A
A\
& trzymaj go z dala od szkodliwych gazow, cieczy i
A
®

N

przedmiotow, ktdére mogtyby go uszkodzic.

Aby uniknac usterek i obrazen, nie rozkrecaj urzadzenia bez
pomocy specjalisty.

N

Przed uzyciem doktadnie przeczytaj instrukcje obstugi. Nie
ponosimy odpowiedzialnosci za obrazenia lub uszkodzenia
produktu powstate w wyniku niewtasciwego uzytkowania.

./

@ Po pierwszym uzyciu lub wytaczeniu produktu wykonaj
reset reczny.

A T e

KONTAKT

W razie problemow lub pytan skontaktuj sie z pracownikami naszego
biura obstugi klienta, ktérzy z przyjemnoscia Ci pomoga.

W temacie wiadomosci e-mail wpisz numer zamowienia, aby
umozliwi¢ szybkie zaklasyfikowanie Twojego zapytania.



Czesci
Kf N 7 N \
15min| | 24

Assembly Time Two People

GN mmﬁ_@o&E

<

PO Oy @5F— 0 F 0O L

/

. PCS No. Czesci PCS
1 Blat zes¢ 1 1 12 Element sterujacy deluxe 1
2 | Adapter 1 13 Okuda 3
3 | Belka poprzeczna 1 A Sruby z tbem okragtym (M6 x 12) 10
4 | Wsporniki blatu 2 B | Sruby (M6 x 20) 4
5 | Wat napedowy 1 C | Sruby (M6 x 25) 6
6 | Noga biurka bez silnika 1 D | Sruby (ST4.2 x 16) 2
7 | Stopki 2 E Sruby (ST5 x 16) 6
8 | Noga biurka z silnikiem 1 F Uchwyt na kabel 2
9 | Drewniane kotki 5 G Sruby (M10 x 35) 4
10 |Blatzesc2 1 H Klucz imbusowy (#4) 1
11 | Przewdd zasilajacy 1 | Klucz imbusowy (#6) 1




Assembly Instruction

T(ROK 1 Przymocuj nogi biurka (8 i 6) do belki poprzecznej (3). Uzyj do\

tego srub M6 x 25 (C) oraz klucza imbusowego #4 (H).

a Przymocuj wat napedowy (5) do nég biurka. Zdejmij ostone z watu N
KROK 2 napedowego i wtdz go przez noge biurka bez silnika. Upewnij sig, ze
koniec z wypustkami znajduje sie po zewnetrznej stronie nogi biurka.
Nastepnie zamocuj ostone.

Zamontuj wat napedowy tak, aby koniec z
wypustkami znajdowat sie po zewnetrznej
stronie nogi biurka.

- J

3



Assembly Instruction

T(ROK 3 Przymocuj stopki (7) do ndg biurka. Uzyj do tego srub M10 x 35 (G) 0
oraz klucza imbusowego #6 (l).

N

EROK 4 Przymocuj wsporniki blatu (4) do nég biurka. Uzyj do tego srub
M6 x 20 (B) oraz klucza imbusowego #4 ().

- )




Assembly Instruction

QROK 5 Potfacz ze soba dwie czesci blatu (1 i 10). Uzyj do tego drewnianych
kotkéw (9), okué (13) oraz Srub ST5 x 16 (E).

EROK 6 |Przymocuy; stelaz biurka do dolnej strony blatu.
Uzyj do tego srub M6 x 12 (A).

Wykorzystaj dywan lub koc jako
podkfadke, aby uniknac
zarysowania blatu.

\

5



Assembly Instruction

iROK7

Przymocuj element sterujacy (12) do dolnej strony blatu. Uzyj do

tego Srub ST4.2 x 16.

>

Element sterujacy deluxe

=) (

ROK 8

Potacz ze sobg rozne czesci tak, jak pokazano to na rysunku.
Uporzadkuj kable za pomocauchwytu (F).

Element sterujacy deluxe

\

)

®
-




Instrukcja do elementu sterujgcego deluxe

- —

n/\vu@m@/

Table Top Set
Height from Button
Ground

& Upewnij sie, ze dlugos¢ kabli pozwala na regulowanie
wysokosci biurka.

& Zaleca sie zapisanie najwygodniejszej wysokosci do

siedzenia pod , 1" oraz najwygodniejszej wysokosci
do stania pod ,2" .

Rozwiazywanie problemow

| Usterka
&07 A | v [] 2 M Element sterujacy zgtasza btad, a wyswietlacz pokazuje
.EOQ7-E09" . Przyciski nie reaguja (takze po wytaczeniu i

ponownym wigczeniu urzadzenia).

Rozwigzanie
Nacisnij i przytrzymaj przez 5 sekund przycisk ze strzatka
skierowang w dot, az na wyswietlaczu pojawi sie ,RST" .
Zwolnij przycisk i nacisnij go ponownie, aby zresetowaé
urzadzenie.



Instrukcja do elementu sterujacego deluxe

e | .Mm

Press and
hold for 8
seconds.

‘-
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

[

Zablokowanie elementu sterujacego:
Nacisnij i przytrzymaj przycisk ,M" , az na wyswietlaczu
pojawi sie ,S-" . Nacisnij i przytrzymaj przez 5 sekund
przycisk ,M" , aby pojawit sie wyswietlacz liczbowy.
Przytrzymaj przycisk przez kolejne 3 sekundy, az na
wyswietlaczu pojawi sie ,LOC" .

Odblokowanie elementu sterujacego:
Nacisnij i przytrzymaj przez 8 sekund przycisk ,M”, gdy
wyswietlacz pokazuje ,LOC“. Nastepnie pojawi sie wyswietlacz
liczbowy, za pomocg ktérego mozna odblokowac element
sterujacy.

Centymetry i cale

Gdy urzadzenie znajduje sie w trybie uspienia, a
wyswietlacz pokazuje ,RST” , nacisnij i przytrzymaj
przez 5 sekund przycisk ,2" , aby przelaczac sie miedzy
calami (wyswietlacz pokazuje ,10,4" ) i centymetrami
(wyswietlacz pokazuje ,10,3" ).

Czujnik antykolizyjny

Nacisnij i przytrzymaj przez 5 sekund przycisk ze strzatkg
skierowang do gory, aby ustawi¢ czutos¢ czujnika
antykolizyjnego. Dostepne sa nastepujace 3 opcje:
.10,5" - wysoka czutos¢

,10,6" - srednia czutosc¢

,10,7" - niska czutosc



Instrukcja do elementu sterujacego deluxe

| Zaplsanle UStaWIOI‘IEJ WySOkOSCI
&5- Al v | > | m Ustaw odpowiedpia wys,olgoéé. Naciér)ij i przytrzymaj

przycisk ,M" , az na wyswietlaczu pojawi sie ,S-" .
Nastepnie nacisnij , 1" lub ,2" , aby zapisa¢ wysokosc.
W wyniku tego po nacisnieciu odpowiedniego przycisku
biurko dostosuje sie do zapisanej wysokosci.

Inne usterki i sposoby ich naprawy

1. Wykonaj reset elementu sterujacego w przypadku wystapienia nastepujacych
usterek:

* Nieprawidtowe dziatanie
* Wyswietlacz pokazuje ,RES “ (reset)
* Wyswietlacz pokazuje ,E07 " lub ,E08 ", mimo ze przewdd zasilajacy jest
prawidtowo podtaczony.
2. Jezeli na wyswietlaczu pojawi sie napis ,HOT" (goracy), wytacz urzadzenie i
pozwol mu ostygnac przez 20 minut.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Cititi cu atentie instructiunile inainte de utilizare si
pastrati-le pentru consultari ulterioare.

Romanian Version



Avertizari

Tineti copiii si animalele de companie departe de produs atunci cand
il ridicati. Scoateti din priza acest produs in timpul furtunilor cu
fulgere sau atunci cand nu este utilizat pentru perioade lungi de timp

N J

& Lasati intotdeauna suficient spatiu intre masa si perete.

Asigurati-va ca nu exista obstacole in cale atunci cand
& modificati inaltimea mesei. De asemenea, sub masa nu
trebuie sa se afle obiecte mai inalte de 50 cm.

N N

Folositi produsul la o temperatura ambianta cuprinsa intre O
si 40 °C si departe de gaze, lichide si obiecte care |-ar putea
deteriora.

NI

& Pentru a evita functionarea defectuoasa si ranirea, nu
dezasamblati produsul fara indrumarea unui expert.

N

Cititi cu atentie instructiunile inaintea utilizarii. Nu raspundem
pentru rani si deteriorari ale produsului care au survenit in
urma utilizarii neconforme.

. =2

@ Efectuati o resetare manuala a produsului dupa prima
utilizare respectiv dupa ce il opriti pentru prima data.

A T e

N

Detalii de contact

Daca aveti intrebari sau in caz de probleme, nu ezitati sa contactati
serviciul nostru pentru clienti si vom fi bucurosi sa va ajutam.

Va rugam sa mentionati numarul de comanda in subiectul e-mailului
dumneavoastra, astfel incat sa va putem repartiza rapid cererea.



Piese componente
r/ N N \
15min @ 24

Assembly Time Two People

GN D=—"mo__

N

N \\\\Nﬁ
TOF @ p 0FF— 0 T O L

J

No. Piese componente PCS No. Piese componente PCS
1 blat de masa piesa 1 1 12 panou de control manual Deluxe | 1
2 |adaptor 1 13 conector de masa 3
3 |traversa 1 A suruburi cu cap rotund (M6 x 12) 10
4 | placa de sustinere 2 B suruburi (M6 x 20) 4
5 | axul motorului 1 C suruburi (M6 x 25) 6
6 | picior de masa fara motor 1 D suruburi (ST4.2 x 16) 2
7 | talpi de masa 2 E suruburi (ST5 x 16) 6
8 | picior de masa cu motor 1 F cravata de cabluri 2
9 | holtsurub 5 G suruburi (M10 x 35) 4
10 | blatde masa piesa 2 1 H Cheie imbus (#4) 1
11 | cablu de alimentare 1 | Cheie imbus (#6) 1




Assembly Instruction

KPASUL 1 Atasati picioarele mesei (8 & 6) la traversa (3). Utilizati in acest
sens suruburile M6 x 25 (C) si cheia imbus #4 (H).

N

4 Fixati axul motorului (5) la picioarele mesei. Slabiti capacul de pe axul

PASUL 2 motorului si introduceti axul motorului prin piciorul fara motor.
Asigurati-va ca capatul cu denivelarile se afla in exteriorul piciorului mesei.

Asezati apoi capaul de plastic.

N

Fixati axul motorului in asa fel incat capatul cu
denivelarile sa se afle in exteriorul piciorului mesei.

\

3



Assembly Instruction

PASUL 3

Fixati talpile (7) la picioarele mesei. Utilizati in acest sens A
suruburile M10 x 30 (G) si cheia imbus #6 ().

N

|GASUL 4 Fixati placile de sustinere (4) la picioarele mesei. Utilizati in acest
sens suruburile M6 x 20 (B) si cheia imbus #4 (H).

- /




Assembly Instruction

qDASUL 5 Uniti cele dou3 piese care formeaza blatul mesei (1& 10). Utilizati in
acest sens holtsuruburile (9), conectorii (13) si suruburile ST5 x 16 (E).

N

q’ASUL 6 Atasati cadrul mesei la partea inferioara a blatului. Utilizati in
acest sens suruburile M6 x 12 (A).

Asamblati produsul pe un covor
sau pe o patura pentru a evita
zgarierea blatului.

- J

5



Assembly Instruction

q’ASUL 7

Atasati panoul de control (12) la partea inferioara a blatului. )
Utilizati in acest sens suruburile ST4.2 x 16.

Panou de control manual Deluxe

Conectati diferitele piese componente dupa cum este ilustrat
in imagine. Utilizati cravata de cabluri (F)

Panou de control manual Deque\

% A ®

i




Instructiuni pentru panoul de control Deluxe

- —

n/\vu@m@/

Table Top Set
Height from Button
Ground

& Asigurati-va ca lungimea cablurilor este suficienta pentru ca
mecanismul de ridicare sa poata fi actionat corespunzator.

& Se recomanda sa stocati inaltimea cea mai confortabila de
sezut la ,1 " si inaltimea cea mai confortabila de stat in
picioare la ,2 “.

Remedierea problemelor

‘ Problema
EO7 A | v [] = M Panoul de control raporteaza o eroare si pe ecran se afiseaza
,E07-E09 “. Butoanele nu mai functioneaza, nici dupa oprirea

si repornirea dispozitivului.

Solutie

Apasati si tineti apasat timp de 5 secunde butonul cu
sageata indreptata in jos pana ce apare pe ecran ,RST “.
Eliberati butonul si apasati-l din nou pentru a reseta
dispozitivul.



Instructiuni pentru panoul de control Deluxe

e | .Mm

Press and
hold for 8
seconds.

‘--
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

Blocarea panoului de control

Apasati butonul ,M " pana ce se va afisa pe ecran ,S- ".
Tineti butonul ,M " apasat timp de cel putin 5 secunde
pentru a afisa butoanele digitale. Tineti butonul apasat
timp de alte 3 secunde, jos pana ce apare pe ecran ,LOC *“

Deblocarea panoului de control

Tineti butonul ,M " apasat timp de 8 secunde in timp ce
pe ecran este afisat ,LOC “. Dupa care vi se vor afisa
butoanele numerice, prin intermediul carora veti putea
debloca panoul de control.

Comutarea intre cm si inch

in timp ce dispozitivul se afla in modul de repaus si pe
ecran este afisat ,RST” , apasati si mentineti apasat butonul
,2" timp de 5 secunde pentru a comuta intre inchi
(afisajul arata ,10.4" ) si cm (afisajul arata ,10.3" ).

Senzor anticoliziune

Atunci cand dispozitivul se afla in modul de resetare,
apasati si tineti apasat timp de 5 secunde butonul cu
sageata Indreptata in sus, pentru a regla sensibilitatea
sistemului anticoliziune. Sunt disponibile urmatoarele
3 optiuni:

,10.5" - sensibilitate ridicata

,10.6" - sensibilitate medie

,10.7" - sensibilitate scazuta



Instructiuni pentru panoul de control Deluxe

. Stocarea inaltimii

&5- Al v | > | m Regla’;i inaltimea dori'gé. Aupés_at,i butonul ,M " pana ce se va
afisa pe ecran ,S- " si apasati butonul ,1 “sau ,2 " pentru
a stoca inaltimea reglata. Apasand apoi unul dintre aceste

doua butoane, masa de birou se va regla automat la

inaltimea dorita.

Alte defectiuni si modalitati de
remediere ale acestora

1. Efectuati o resetare prin intermediul panoului de control, daca apar
urmatoarele defectiuni:

* functionare defectuoasa

® Pe ecran apare ,RES " (Reset).
® Pe ecran apare ,E07 “sau ,EO8 “, desi cablul de tractiune este conectat

corect.

2. Daca pe ecran apare mesajul ,HOT “ (fierbinte), opriti dispozitivul si lasati-l sa
se raceasca.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Pazljivo procitajte ovo uputstvo za upotrebu pre koriscenja
proizvoda i saCuvajte ga za kasniju upotrebu.

Serbian Version



Upozorenja

Drzite decu i ku¢ne ljubimce podalje od proizvoda kada ga podizete.
|zvucite strujni utikac iz utiCnice tokom grmljavine ili kada proizvod necete
dugo koristiti.

& Osigurajte dovoljnu udaljenost izmedu stola i zida.

Obratite paznju da nema prepreka u blizini kada menjate visinu stola.
Ispod stola takode ne bi trebalo da se nalaze predmeti visi od 50 cm.

Proizvod koristite na temperaturi od 0 do 40 °C i drzite ga
podalje od stetnih gasova, tecnosti i predmeta koji bi mogli
da ostete proizvod.

& Kako biste izbegli kvar i povrede, ne pokusavajte da
rastavite proizvod bez stru¢nog uputstva.

N R N 7 N

Pazljivo procitajte uputstvo za upotrebu pre koriscenja. Ne
snosimo odgovornost za povrede ili ostecenja na proizvodu
nastala nepravilnom upotrebom.

<

@ |zvrsite rucno resetovanje nakon prve upotrebe proizvoda
ili prvog iskljucivanja.

A T e

N

KONTAKT

Ako imate bilo kakvih problema ili pitanja, kontaktirajte sa nasom
sluzbom za kupce, mi cemo vam rado pomodi.

Molimo navedite broj porudzbine u predmetu vaseg mejla kako
bismo mogli brzo da dodelimo vas zahtev.



Sastavni delovi
K/ N 7 N \
15min| | 24

Assembly Time Two People

GN D=—"mo__

<

0P By @t 0 F O L

/
No. Sastavni delovi PCS No. Sastavni delovi PCS
1 Plocastoladeo 1 1 12 Upravljacki element deluxe 1
2 | Adapter 1 13 Okovzasto 3
3 Greda 1 A Zavrtnji sa okruglim glavama (M6x12) | 10
4 | Nosac ploce 2 B Zavrtnji (M6 x 20) 4
5 | Pogonsko vratilo 1 C Zavrtnji (M6 x 25) 6
6 | Nogar stola bez motora 1 D Zavrtnji (ST4.2 x 16) 2
7 | Postolje 2 E Zavrtnji (ST5 x 16) 6
8 | Nogar stola sa motorom 1 F Drzac kablova 2
9 | Drvene tiple 5 G Zavrtnji (M10 x 35) 4
10 | Plocastoladeo?2 1 H Imbus kljuc (# 4) 1
11 | Strujni kabl 1 | Imbus klju¢ (# 6) 1




Assembly Instruction

IQORAK 1| Pricvrstite nogari stola (8 i 6) na gredu (3). Pritom koristite
zavrtnje M6 x 25 (C) i imbus kljuc # 4 (H).

N

a Pricvrstite pogonsko vratilo (5) na nogare stola. Skinite poklopac sa N
KORAK 2 pogonskog vratila i gurnite pogonsko vratilo kroz nogar stola bez motora.
Osigurajte da se kraj sa uzvisenjima nalazi na spoljnoj strani nogara stola.

Zatim postavite plasti¢ni poklopac.

Postavite pogonsko vratilo tako da se kraj sa
uzvisenjima nalazi na spoljnoj strani nogara stola.

\

3



Assembly Instruction

T(OR AK 3 Pricvrstite postolje (7) na nogare stola. Pritom koristite zavrtnje
M10 x 35 (G) i imbus kljuc #6 (1).

N

EORAK 4 Pricvrstite nosac ploce (4) na nogare stola. Pritom koristite zavrtnje

M6 x 20 (B) i imbus kljuc #4 (H).




Assembly Instruction

« Povezite oba dela ploce stola (1 & 10). Pritom koristite drvene tiple (9), )
KORAK'5 okove za sto (13) i zavrtnje ST5 x 16 (E).
N
- v . . . N
KORAK 6 Pricvrstite postolje stola na donju stranu ploce stola.
Pritom koristite zavrtnje M6 x 12 (A).

Koristite tepih ili ¢ebe kao

podlogu kako biste izbegli

ogrebotine na plodi stola.
N J

5



Assembly Instruction

T(ORAK 7 Pricvrstite upravljacki element (12) na donju stranu ploce stola.
Pritom koristite zavrtnje ST4.2 x 16.

Upravljacki element deluxe

T(ORAK 8 Spojite razlicite komponente kao Sto je prikazano na slici.
Organizujte kablove pomocu drzaca za kablove (F).

Upravljacki element deluxe \

T "
-




Uputstvo za upravljacki element deluxe

- —

n/\vu@m@/

Table Top Set
Height from Button
Ground

& Za podesavanje visine stola je potrebno da su kablovi
dovoljnu dugacki.

& Preporucuje se da se najudobnija visina sedenja sacuva
pod ,1 “ a najudobnija visina stajanja pod ,2 “.

Otklanjanje smetnji

‘ Smetnja
EO7 | A |l v | 1 | 2 M Upravljacki element javlja greku i na displeju se prikazuje
.EQ7-EQ9 “. Tasteri viSe ne reaguju; ¢ak ni nakon iskljucivanja i

ponovnog ukljucivanja uredaja.

Resavanje
Pritisnite i drzite taster sa strelicom nadole 5 sekundi dok
se na ekranu ne pojavi ,RST “. Otpustite taster i ponovo
ga pritisnite za resetovanje.



Uputstvo za upravljacki element deluxe

e | .Mm

Press and
hold for 8
seconds.

.
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

[

Blokiranje upravljackog elementa

Pritisnite taster ,M " sve dok se na displeju ne pojavi
.S-". Za prikaz numerickog displeja pritisnite i drzite
taster ,M “ 5 sekundi. Drzite taster pritisnut jos 3 sekunde
dok se na displeju ne pojavi ,LOC “.

Deblokiranje upravljackog elementa

Pritisnite i drzite taster ,M“ 8 sekundi dok se na displeju
prikazuje ,LOC". Nakon toga pojavljuje se numericki displej
pomocu kojeg mozete da deblokirate upravljacki element.

Promena izmedu cm i inca

Dok je uredaj u rezimu mirovanja i na displeju je prikazano
.RST “, pritisnite i drzite taster ,2 “ 5 sekundi kako biste
izabrali izmedu inca (na displeju je prikazano ,10.4 “) i

cm (na displeju se prikazuje ,10.3 ).

Senzor za zastitu od kolizije

U stanju resetovanja pritisnite i drzite taster sa strelicom
nagore 5 sekundi kako biste podesili osetljivost senzora
za zastitu od kolizije. Sledece 3 opcije stoje na
raspolaganju:

.10.5" —visoka osetljivost

,10.6" - srednja osetljivost

.10.7" — niska osetljivost



Uputstvo za upravljacki element deluxe

. Cuvanje podesene visine
'3- Alv]lilalm Podesite ?eljenu visinu. Pritisnite taster ,M " sve dok se
na displeju ne pojavi ,S- “i pritisnite ,1 “ili ,2 " kako

biste sacuvali tu visinu. Kada nakon toga pritisnete
odgovarajudi taster, sto se podesava na sacuvanu visinu.

Druge smetnje i nacini za njihovo otklanjanje

1. Izvrsite resetovanje na upravljackom elementu, ukoliko dode do sledecih
smetnji:

® Neispravan rad

® Displej prikazuje ,RES “ (resetovanje)

* Displej prikazuje ,EO7 " ili ,EO8 " iako je kabl ispravno povezan.

2. Ako displej pokazuje ,HOT “ (vruce), iskljucite uredaj i ostavite ga da se
ohladi 20 minuta.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Prosimo, da pred uporabo izdelka pazljivo preberete ta
navodila in jih shranite za poznejso uporabo.

Slovenian Version



Varnostna opozorila

izdelka, ko ga dvigate. Ob nevihti in kadar izdelka dalj casa ne

Poskrbite, da se otroci in hisni ljubljencki ne zadrzujejo v blizini
boste uporabljali, izvlecite vtic iz vticnice.

Pazite na zadostno razdaljo med mizo in steno.

Ko spreminjate visino mize, pazite, da vam pri tem niso
napoti nobene ovire. Pod mizo se prav tako ne smejo
nahajati predmeti z visino nad 50 cm.

40 °C, in ga ne izpostavljajte skodljivim plinom, tekocCinam
in predmetom, ki bi ga lahko poskodovali.

Da bi preprecili motnje in poskodbe, v nobenem primeru n
skusajte razstavljati izdelka brez strokovnih navodil.

> PP

|zdelek uporabljajte, Ce je temperatura okolice od 0 do }
ﬂ

@ odgovarjamo za poskodbe ali skodo na izdelku, do katerih
je prislo zaradi nepravilne uporabe.

@ Po prvi uporabi ali po prvem izklopu izdelka izvedite rocno
ponastavitev.

A T e

Pred uporabo pazljivo preberite navodila za uporabo. Ne }

KONTAKT

Pri problemih ali vprasanjih se obrnite na naso sluzbo za stranke in z
veseljem vam bomo pomagali.

Prosimo, da v zadevo vasega elektronskega sporocila navedete stevilko
narocila, da bomo lahko vase vprasanje hitro razvrstili.

1



Sestavni deli
K/ N 7 N \
15min| | 24

Assembly Time Two People

GN D=—"mo__

<

0P @0y @5 — 0 F O

J

No. Sestavni deli PCS No. Sestavni deli PCS
1 | Miznaplosca, del 1 1 12 Upravljalni element Deluxe | 1
2 | Adapter 1 13 Okovje zamizo 3
3 | Precni nosilec 1 A Vijaki z okroglo glavo (M6 x 12) | 10
4 | Nosilec plosce 2 B Vijaki (M6 x 20) 4
5 |Pogonska gred 1 C Vijaki (M6 x 25) 6
6 | Noga mize brez motorja 1 D Vijaki (ST4.2 x 16) 2
7 | Podnozja 2 E Vijaki (ST5 x 16) 6
8 | Noga mize z motorjem 1 F Drzalo za kabel 2
9 | Lesni zatic 5 G Vijaki (M10 x 35) 4
10 | Mizna ploﬁa, del2 1 H Klju¢ z notranjim Sesterokotnikom (#4) 1
11 Kabel 1 | Klju¢ z notranjim Sesterokotnikom (#6) 1




Assembly Instruction

-
1. KORAK

Pritrdite noge mize (8 & 6) na precni nosilec (3). V ta )
namen uporabite vijake M6 x 25 (C) in kljuc z notranjim
Sesterokotnikom #4 (H).

.
g Pritrdite pogonsko gred (5) na noge mize. Odstranite pokrov s pogonske )
2 KORAK gredi in vstavite pogonsko gred skozi nogo mize brez motorja. Pazite, da je

konec s povisanimi deli na zunanji strani noge mize. Nato namestite
plasti¢ni pokrov.

Namestite pogonsko gred tako, da se konec

s povisanimi deli nahaja na zunanji strani
noge mize.

\

3



Assembly Instruction

g KORAK Pritrdite podnoZja (7) na noge mize. V ta namen uporabite
' vijake M10 x 35 (G) in kljuC z notranjim Sesterokotnikom # 6 (1).

" Nosilca plosce (4) pritrdite na noge mize. V ta namen uporabite
4. KORAK vijake M6 x 20 (B) in kljuc z notranjim Sesterokotnikom # 4(H).




Assembly Instruction

g KORAK Povezite oba dela mizne ploc¢e (1 & 10). V ta namen uporabite)
. lesene zatice (9), okovje za mizo (13) in vijake ST5 x 16 (E).

N

KORAK Pritrdite ogrodje mize na spodnjo stran mizne plosce.
. V ta namen uporabite vijake M6 x 12 (A).

o))

Pri tem uporabite preprogo ali
odejo kot podlogo, da preprecite
nastajanje prask na mizni plosci.

\ %

5



Assembly Instruction

g KORAK Namestite upravljalni element (12) na spodnjo stran mizne plosce. V ta
’ namen uporabite vijake ST4.2 x 16.

>

Upravljalni element Deluxe

o Povezite razlicne sestavne dele med seboj, kot j i iki
j, kot je prikazano na sliki.
8. KORAK Uredite kable z drzalom za kabel (F).

Upravljalni element Deluxe\

T "
-




Navodila za upravljalni element Deluxe

- —

n/\vu@m@/

Table Top Set
Height from Button
Ground

Pazite, da so kabli dovolj dolgi, da lahko nastavite visino
mize.

& Priporocamo, da shranite najudobnejso visino za sedenje
pod »1« in najudobnejso visino za stanje pod »2«.

Odpravljanje tezav

‘ Tezava
ﬁ Upravljalni element javlja napako in na zaslonu je

Iy

izpisano »E07-EQ9«. Tipke ne reagirajo vec, niti Ce
napravo izklopite in ponovno vklopite.

Odpravljanje napake
Drzite tipko s puscico navzdol 5 sekund, dokler se na
zaslonu ne izpise »RST«. Spustite tipko in jo ponovno
pritisnite, Ce Zelite izvesti ponastavitev.

KEW A \QL)I



Navodila za upravljalni element Deluxe

e | .Mm

Press and
hold for 8
seconds.

‘--
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

Blokada upravljalnega elementa

Pritiskajte tipko »M«, dokler se na zaslonu ne izpise »S-«.
Drzite tipko »M« 5 sekund, da se prikaze stevil¢ni prikaz.
Drzite tipko se 3 sekunde, dokler se na zaslonu ne izpise
»LOC«.

Deblokada upravljalnega elementa

Drzite tipko »M« 8 sekund, medtem ko je na zaslonu
izpisano »LOC«. Nato se prikaze Stevil¢ni prikaz, s katerim
lahko odblokirate upravljalni element.

Preklop s cm na ince

Medtem ko je naprava v stanju mirovanja in je na zaslonu
izpisano »RST«, drzite tipko »2« pet sekund, Ce Zelite
izbirati med inci (na zaslonu je izpisano »10.4«) in
centimetri (na zaslonu je izpisano »10.3«).

Senzor za zascito pred trkom

Drzite tipko s puscico navzgor 5 sekund v stanju
ponastavitve, Ce Zelite nastaviti obcutljivost senzorja za
zascito pred trkom. Na izbiro so sledece 3 moznosti:
»10.5« — visoka obcutljivost

»10.6« — srednja obcutljivost

»10.7« — nizka obcutljivost



Navodila za upravljalni element Deluxe

. Shranjevanje nastavljene visine
'3- Alv]lilalm Nastavite iglerlo viéinq. Pritiskajte tipko »M«, dokler se na
zaslonu ne izpise »S-« in nato pritisnite »1« ali »2«, da
boste shranili to visino. Ce potem pritisnete na ustrezno
tipko, se pisalna miza nastavi na shranjeno visino.

Druge motnje in moznosti za njihovo odpravljanje

1. Izvedite ponastavitev upravljalnega elementa, Ce se pojavijo sledeCe motnje:

e nepravilno delovanje,

® na zaslonu se izpise »RES« (reset = ponastavitev),

® na zaslonu se izpise »EQ7« ali »EO8«, Ceprav je kabel pogona pravilno
prikljucen.

2. Ce se na zaslonu izpi$e »HOT« (vroce), izklopite napravo in pocakajte
20 minut, da se ohladi.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Pred pouzitim vyrobku si pozorne precitajte tento navod
na obsluhu a uschovajte si ho pre buduce pouzitie.

Slovak Version



Upozornenia

Pri zdvihani vyrobku udrziavajte deti a domace zvierata mimo
dosahu vyrobku. Pocas burky s bleskom alebo pri dlhsom
nepouzivani odpojte tento vyrobok od elektrickej siete.

Uistite sa, ze medzi stolom a stenou je dostatocna vzdialenost.

Uistite sa, ze pri zmene vysky stola nie su v ceste ziadne
prekazky. Pod stolom by tiez nemali byt ziadne predmety
vyssie ako 50 cm.

Vyrobok pouzivajte pri teplote okolia od 0 do 40 °C a
uchovavajte mimo dosahu skodlivych plynov, kvapalin a
predmetov, ktoré by ho mohli poskodit.

Aby ste predisli porucham a zraneniam, nerozoberajte
vyrobok bez odborného navodu.

Pred pouzitim vyrobku si pozorne precitajte navod na
pouzitie. Vyrobca nezodpoveda za zranenia alebo
poskodenie vyrobku spésobené nespravnym pouzivanim.

N N U 7 N N

vykonajte manualny reset.

el e (Bl e pp

@ Po prvom pouziti vyrobku alebo po jeho prvom vypnuti ]

KONTAKT

Ak mate akekolvek problémy alebo otazky, kontaktujte nas zakaznicky
servis a my vam radi pomozeme.

Do predmetu e-mailu uvedte Cislo objednavky, aby sme mohli vasu
poziadavku rychlo priradit.

1



Komponenty
K/ N O N \
15min | 25

Assembly Time Two People

GN D=—"mo__

<

0P By @t 0 F O L

/
No. Komponenty PCS No. Komponenty PCS
1 | Doskastola1.cast 1 12 | Ovladaci prvok Deluxe 1
2 | Adaptér 1 13 Kryt stola 3
3 Traverza 1 A Skrutky s okruhlou hlavou (M6 x 12) 10
4 | Nosnik dosiek 2 B Skrutky (M6 x 20) 4
5 | Hnaci hriadel 1 C Skrutky (M6 x 25) 6
6 | Noha stola bez motora 1 D Skrutky (ST4.2 x 16) 2
7 | Nohy stola 2 E Skrutky (ST5 x 16) 6
8 | Noha stola s motorom 1 F Drziak kablov 2
9 | Dreveny kolik 5 G Skrutky (M10 x 35) 4
10 | Doskastola 2. cast 1 H Imbusovy kl'UcC (#4) 1
11 | Napajaci kabel 1 | Imbusovy klUC (#6) 1




Assembly Instruction

-

KROK 1

Pripevnite nohy stola (8 a 6) k traverze (3). Na tento ucel h
pouzite skrutky M6 x 25 (C) a imbusovy kluc #4 (H).

N 7

KROK 2

Pripevnite hnaci hriadel (5) k noham stola. Uvolnite kryt hnacieho hriadela )
a prestrcte hnaci hriadel cez nohu stola bez motora. Dbajte na to, aby bol
koniec s vyvyseninami na vonkajsej strane nohy stola. Potom nasadte
plastovy kryt.

Hnaci hriadel pripevnite tak, aby bol koniec s

vyskami na vonkajsej strane nohy stola.




Assembly Instruction

KKROK 3 Pripevnite patky stola (7) k noham stola. Na tento Ucel pouzite |
skrutky M10 x 35 (G) a imbusovy kluc #6 (1).

4 Nosniky dosiek (4) pripevnite k noham stola. Na tento ucel
KROK 4 pouzite skrutky M6 x 20 (B) a imbusovy kluc #4 (H).




Assembly Instruction

KKROK 5| Spojte obe Casti stolovej dosky (1 a 10). Na tento Gcel pouzite )
drevené koliky (9), kovanie stola (13) a skrutky ST5 x 16 (E).

KROK 6 Ram stola pripevnite k spodnej strane stolovej dosky.
Na tento ucel pouzite skrutky M6 x 12 (A).

Ako podlozku pouzite koberec
alebo deku, aby ste neposkriabali
dosku stola.

\ %

5



Assembly Instruction

" KROK 7

Ovladaci prvok (12) pripevnite na spodnu stranu stolovej dosky. Na ten

ucel pouzite skrutky ST4.2 x 16.

>

to

Ovladaci prvok Deluxe

N
KKROK 8 Jednotlivé komponenty spojte tak, ako je znazornené na obrazku.
Kable zorad'te pomocou drziaka kablov (F).
Ovladaci prvok Deque\
\_ J




Navod pre ovladaci prvok Deluxe

-

™\

888| a|v|1]2|n/
Table Top Set
Height from Button
Ground

& Dbajte na to, aby boli kdable dostatocne dlhé, aby ste
mohli nastavit vysku stola.

Pod cCislom , 1

1

' sa odporuca ulozit najpohodInejsiu

vysku sedadla a pod cislom ,2 “ najpohodInejsiu v

ysku stoja.

MW

Iy

. \dL
)

Odstranovanie poruch

Porucha
Ovladaci prvok hlasi chybu a na displeji sa zobrazi
,EQ7-EQ9 “. Tlacidla uz nereaguju; ani po vypnuti a
opatovnom zapnuti zariadenia.

Odstranenie poruchy

Stlacte a podrzte tlacidlo so Sipkou smerujucou nadol
5 sekund, kym sa na displeji nezobrazi ,RST “. Pustite
tlacidlo a opatovnym stlacenim ho resetujte.



Navod pre ovladaci prvok Deluxe

e | .Mm

Press and
hold for 8
seconds.

‘--
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

[

Zablokovanie ovladacieho prvku

Stlacajte tlacidlo ,M “, kym sa na displeji nezobrazi ,S-
StlaCenim a podrzanim tlacidla ,M " na 5 sekdnd
zobrazite Ciselny displej. Stlacte a podrzte tlacidlo dalsie
3 sekundy, kym sa na displeji nezobrazi ,LOC “.

Odblokovanie ovladacieho prvku

Stlacte a podrzte tlacidlo ,M “ na 8 sekund, kym sa na
displeji zobrazi ,LOC “. Potom sa zobrazi Ciselny displej,
pomocou ktorého mozete odblokovat ovladaci prvok.

Prepinanie medzi cm a palcami

Ked je zariadenie v rezime spanku a na displeji sa
zobrazuje ,RST “, stlaCte a podrzte tlacidlo ,2 “ na

5 sekund, aby ste prepli medzi palcami (na displeji sa
zobrazi ,10.4 ") a cm (na displeji sa zobrazi ,10.3 ).

Snimac ochrany proti kolizii

StlaCenim a podrzanim tlacidla so Sipkou smerujucou
nahor na 5 sekdnd v stave resetovania nastavite citlivost
snimaca ochrany proti kolizii. K dispozicii su tieto 3
moznosti:

.10.5 " - vysoka citlivost

,10.6 " - stredna citlivost

,10.7 " - nizka citlivost



Navod pre ovladaci prvok Deluxe

Ulozenie nastavenej vysky

5_ Alvliila!lm Nastavte po?adovanu \I/)'léku.”Stlééaj'Ee tlaéisllo M k)l'{m
sa na displeji nezobrazi ,S- “, a stlacte ,1 " alebo ,2 “,
aby ste tuto vysku ulozili. Ak potom stlacite prislusné

tlacidlo, stol sa nastavi na ulozenu vysku.

Dalsie poruchy a spdsoby ich odstranenia

1. Ak sa vyskytnu nasledujuce poruchy, vykonajte reset ovladacieho prvku:

¢ chybna prevadzka

¢ na displeji sa zobrazuje ,RES “ (Reset)

e Na displeji sa zobrazi ,E07 " alebo ,E08 “, hoci je kabel pohonu spravne
pripojeny.

2. Ak sa na displeji zobrazi ,HOT “, zariadenie vypnite a nechajte ho 20
minut vychladnut.



Assembly Instruction

Electric Height Adjustable Desk

07880030-01
07880030-02
07880031-01
07880031-02

Vanligen las denna bruksanvisning noggrant fére

anvandningen av produkten och spara den for framtida
bruk.

Swedish Version



Varningsanvisningar

Hall barn och husdjur borta fran produkten nar du lyfter den. Dra ur
stromsladden under askvader eller nar produkten inte ska anvandas under
en langre period.

C Se till att det ar tillrackligt med avstand mellan bordet och
vaggen.

Se till att det inte finns nagra hinder i vagen nar du andrar héjden pa
bordet. Det ska inte heller finnas nagra foremal hogre an 50 cm under
bordet.

N

Anvand produkten i en omgivningstemperatur fran O till
40 °C och hall borta fran fratande gaser, vatskor och férem
som kan skada den.

Qo

For att undvika storningar och kroppsskador, lat
& ovillkorligen bli att ta isar produkten utan sakkunnig
anvisning.

Las denna bruksanvisning noggrant fére anvandning. Vi
ansvarar inte for kroppsskador eller skador pa produkten
som orsakats av felaktig anvandning.

@ Utfor en manuell aterstallning efter forsta anvandningen
eller efter att ha stangt av produkten for forsta gangen.

A T e

KONTAKT

Vid problem eller fragor kontakta var kundtjanst och vi hjalper dig
garna.

Vanligen ange bestallningsnumret i amnet for ditt e-postmeddelande
sa att vi snabbt kan tilldela din forfragan.



Bestandsdelar
rf N 7 N \
15min| | 24

Assembly Time Two People

GN D=—"mo__

<

0 TOF 0y OF+— 0 T O —
No. Bestandsdelar PCS No. Bestandsdelar PCS
1 | Bordsskivadel 1 1 12 Lyx-kontrollpanel 1
2 | Adapter 1 13 Bordsbeslag 3
3 | Tvarstang 1 A Skruvar med runt huvud (M6x 12) | 10
4 | Sidostang 2 B Skruvar (M6 x 20) 4
5 | Drivaxel 1 C Skruvar (M6 x 25) 6
6 |Bordsben utan motor 1 D Skruvar (ST4.2 x 16) 2
7 | Bordsfotter 2 E Skruvar (ST5 x 16) 6
8 | Bordsben med motor 1 F Sladdhallare 2
9 | Trapluggar 5 G Skruvar (M10 x 35) 4
10 | Bordsskiva del 2 1 H Insexnyckel (#4) 1
11 | Stromsladd 1 I Insexnyckel (#6) 1




Assembly Instruction

-

STEG 1

Skruva fast bordsbenen (8 & 6) pa tvarstangen (3). Anvand
skruvarna M6 x 25 (C) och insexnyckeln (#4) (H).

N 7

STEG 2

Satt fast drivaxeln (5) pa bordsbenen. Lossa omslaget fran drivaxeln och
for in drivaxeln genom bordsbenet utan motor. Sakerstall att anden med
gupp ar pa utsidan av bordsbenet. Fast sedan plastomslaget.

Fast drivaxeln sa att anden med gupp ar pa
utsidan av bordsbenet.




Assembly Instruction

"STEG 3

Skruva fast bordsfotterna (7) pa bordsbenen. Anvand skruvarna N
M10 x 35 (G) och insexnyckeln #6 (l).

.

KSTEG 4 Skruva fast sidostangen (4) pa bordsbenen. Anvand skruvarna M6 x 20 (B)
och insexnyckeln #4 (H).

- J




Assembly Instruction

'STEG 5

Satt ihop bada delarna av bordsskivan (1 & 10). Anvand trapluggarna (9),\
bordsbeslagen (13) och skruvarna ST5 x 16 (E).

Skruva fast bordsstommen pa undersidan av bordsskivan.
Anvand skruvarna M6 x 12 (A).

\

D
For att undvika repor pa /
bordsskivan, anvand en matta eller —

ett tacke som underlag.

)

&>

5



Assembly Instruction

KSTEG 7

Fast kontrollpanelen (12) pa undersidan av bordsskivan. Anvand

skruvarna ST4.2 x 16.

>

Lyx-kontrollpanel

Satt ihop de olika delarna, som visat pa bilden. Ordna sladdarna

med en sladdhallare (F).

Lyx-kontrollpanel \
e T @\

i




Anvisning till lyx-kontrollpanelen

- —

n/\vu@m@/

Table Top Set
Height from Button
Ground

& Se till att sladdarna ar tillrackligt 1anga, for att kunna justera
skrivbordshdjden.

& Det rekommenderas att spara den bekvamaste sitthdjden
under "1" och den bekvamaste stahojden under "2".

Felsokning

| Storning
&07 A | v [] = M Kontrollelementet rapporterar ett fel och displayen visar
"EO7-E09". Knapparna reagerar inte mer; inte ens efter att du

har sténgt av och satt pa apparaten igen.

Atgérd
Tryck och hall ned pilknappen i 5 sekunder tills displayen
visar "RST". Slapp knappen och tryck pa den igen, for att
genomfora en aterstallning.



Anvisning till lyx-kontrollpanelen

e | .Mm

Press and
hold for 8
seconds.

‘-
cd
i}

55,

2| m

Press and
hold for 5
seconds.

2| m

(a

[

Las kontrollpanelen

Tryck pa "M"-knappen tills displayen visar "S-". Tryck och
hall ned "M"-knappen i 5 sekunder for att visa
nummerdisplayen. Hall knappen intryckt i ytterligare

3 sekunder tills displayen visar "LOC".

Las upp kontrollpanelen

Tryck och hall ned "M"-knappen i 8 sekunder medan displayen
visar "LOC". Da visas nummerdisplayen med vilken du kan lasa
upp kontrollpanelen.

Byt mellan cm och tum

Medan apparaten befinner sig i vilolage och displayen
visar "RST", tryck och hall ned "2"-knappen i 5 sekunder
for att vaxla mellan tum (displayen visar "10.4") och cm
(displayen visar "10.3").

Antikollisionssensor

For att installera antikollisionssensorns kanslighet, tryck
och hall ned uppatpilen i 5 sekunder i aterstallningslaget.
Foljande 3 alternativ ar tillgangliga:

"10.5" - hog kanslighet

"10.6" - medel kanslighet

"10.7" - 1ag kanslighet



Anvisning till lyx-kontrollpanelen

Spara den instadllda hojden
'3- Al v | > | m S'_céll in den_énskade hojden. Tr):ck pa "M"-knqppen tills
displayen visar "S-" och tryck pa "1" eller "2" for att spara
den hojden. Nar du sedan trycker pa motsvarande knapp,
justeras skrivbordet till den sparade hojden.

Andra storningar och satt att atgarda dem

1. Utfor en aterstallning pa kontrollpanelen om féljande storning uppstar:

* Felaktig funktion
* Displayen visar "RES “ (aterstallning)
* Displayen visar "EQ7" eller "E08", aven om drivsladden ar korrekt ansluten.

2. Visar displayen "HOT" (varm), stang av apparaten och lat den svalna i
20 minuter.



	Assembly Instruction for PHAT-014 - EN
	Assembly Instruction for PHAT-014 - German
	Assembly Instruction for PHAT-014 - bulgaria
	Assembly Instruction for PHAT-014 - Cz
	Assembly Instruction for PHAT-014 - hrvatska
	Assembly Instruction for PHAT-014 - Hungary
	Assembly Instruction for PHAT-014 - Polish
	Assembly Instruction for PHAT-014 - Romania
	Assembly Instruction for PHAT-014 - serbia
	Assembly Instruction for PHAT-014 - slovenia
	Assembly Instruction for PHAT-014 - slowakei
	Assembly Instruction for PHAT-014 - sweden

